
  

Metric Math for Wastewater Operators 
A Guide to Using the ABC and EOCP Canadian Formulas 

 



  



Metric Mathematics for Operators  

 

3  

 

Table of Contents 
Introduction ............................................................................................................................................ 6 

The Metric System .................................................................................................................................. 7 

Units and Equivalents in the Metric System ...................................................................................... 8 

ppm and mg/L .................................................................................................................................... 8 
[...]
8. Does the answer look reasonable and are the units correct? 

 

And 1 more 

 

9. Time management – don’t be afraid to flag the question and move onto the next one. Once you 

have finished all the other questions, then you can go back and work on the ones you flagged.  

Remember this, each question on a certification examination is worth exactly 1 mark. Don’t burn up 

time that could have been spent answering questions to which you knew the answer. Pick the low-

hanging fruit first and then go back for the hard ones. At the end of it all, if you haven’t been able to 

achieve an answer than matches any of the ones given – guess. You have a 1 in 4 chance of being 

right and there is no penalty for being wrong. 

Subject matter area Class I 

Total # of 

questions 

Class II 

Total # of 

questions 

Math Based Questions 

Laboratory analysis 10 15 
Class I exam –  

10 questions out of 100 total 
Equipment evaluation and 

maintenance 
25 20 

Equipment operation 25 25 

Treatment process monitoring, 

evaluation and adjustment 
30 30 Class II exam –  

12 questions out of 100 total 
Security, safety and administrative 

procedures 
10 10 

Totals 100 100 

 

  



Metric Mathematics for Operators  

 

31  

 

PART 1 – FORMULAS AND PRACTICE QUESTIONS – EOCP HANDOUT 
 

The Association of Boards of Certification (ABC) developed a Canadian Formula / Conversion Table for 

wastewater treatment, industrial wastewater treatment, wastewater collection and laboratory exam in 

2009. This 5 page handout, which is provided to exam candidates, lists formulas in alphabetical order. 

The Environmental Operators Certification Program (EOCP) also provides exam candidates with a 4 page 

handout which presents similar formulas arranged by topic. 

The practice problems which follow are arranged in accordance with the layout of the EOCP handout first 

followed by practice problems for formulas given in the ABC handout but not the EOCP handout. Where 

the ABC and EOCP handouts contained similar formulas and headings they are incorporated in the EOCP 

sections. 

Both handouts are included as Appendices 1 and 2. 

Solids (Mass) Calculation 
Calculating the mass of solids added to or removed from a process is the most commonly performed 

calculation in wastewater mathematics. The task is embedded in almost every single math problem found 

on a certification examination. 

The basic equation is: 

Mass = Concentration × Flow  or  Mass = Concentration × Volume 

In most applications of the formula some conversion factors will need to be applied to convert the values 

given to the values desired. E.g. from mg/L to kg or kg/m3 

When the value desired is in kilograms the following formulas may be used: 

Mass, kg =
Volume, m3 × Concentration, mg L⁄

1,000
 

Mass, kg = concentration, mg L × Flow, ML  ⁄  

  Mass, kg = concentration, mg L × Volume, ML⁄  

Where flow or volume are expressed in Megalitres, symbol ML (Megalitre = 106 L or 103 m3) 

Calculate the kilograms of MLSS under aeration in an aeration basin 50 m long by 5 m wide by 3 m 

deep if the MLSS concentration is 2,658 mg/L. 

Step 1 – Calculate the volume of the aeration basin 

Volume = L × W × D = 50m × 5m × 3m = 750 m3 

Insert known values and solve: 

Mass = Concentration × Flow   

Mass =
2,658 mg

L
× 750m3 ×

1,000L

m3
×

1 kg

106mg
= 1,993.5 kg 



Metric Mathematics for Operators  

 

32  

 

In the equation above two conversion factors,
1,000L

m3
 and

1 kg

106mg
 were required  

Alternate formula: 

Mass, kg = concentration, mg L × Volume, ML⁄  

Step 1 – Convert 750 m3 to ML. 750 m3 = 0.75 ML 

Insert known values and solve 

Mass = 2,658 mg L × 0.75ML = 1,993.5 kg⁄  

Calculate the kilograms of BOD added to sequencing batch reactor each day if the influent BOD 

concentration is 168 mg/L and the flow is 75 L/s 

Known: Influent BOD = 168 mg/L, Flow = 75 L/s 

Mass =
168 mg

L
×

75 L

𝑠𝑒𝑐𝑜𝑛𝑑
×

86,400 seconds

day
×

1 kg

106mg
= 1,088.6 𝑘𝑔 𝑑𝑎𝑦⁄  

In the equation above two conversion factors,
86,400 seconds

day
 and

1 kg

106mg
 were required. 

Percent (%) Removal Calculation 
After the solids equation, the percent removal calculation is one the most commonly calculated values. 

Percent removal calculations whether for BOD5, TSS or VSS inform the operator of the efficiency of the 

unit process and provide information on the impact of the material removed on the next downstream 

process.  (E.g. thickeners, digestors or dewatering equipment). The percent removal statement may 

sometimes be worded as percent reduction. 

The equation is 

% removal efficiency =
(parameter in − parameter out) × 100

parameter in
 or 

(in − out) × 100

in
 

What is the removal efficiency of a primary clarifier if the influent TSS are 195 mg/L and the 

effluent TSS are 82 mg/L? 

Known: Influent TSS =195 mg/L, effluent TSS = 82 mg/L 

Insert known values and solve 

 removal efficiency =
(in − out) × 100

in
=

(195 mg L − 82 mg L) × 100⁄⁄

195 mg L⁄
= 57.9% 

% Removal - Volatile Solids Destruction / Moisture Reduction 

A modified version of the % removal formula is used when dealing with volatile solids reduction in a 

digestor and the reduction in moisture content in digestor sludge or a composting process. There have 

been a number of formulas used in the past to calculate volatile solids reduction in anaerobic digestors. 

Current practice is to use what is called the “Van Kleeck” formula for modern digestors. 

In the formula all percent values are expressed as a decimal.  E.g. 25% = 0.25 

The formula is: 



Metric Mathematics for Operators  

 

33  

 

% Volatile solids reduction =
(Volatile solids in − Volatile solids out) × 100

Volatile solids in − (volatile solids in × volatile solids out)
 

 

It is often written as: 

%VS reduction =
(VSin − VSout) × 100

VSin − (VSin × VSout)
  or  

(in − out) × 100

in − (in × out)
 

 

Calculate the % volatile solids reduction in an anaerobic digestor which is fed primary sludge with 

a volatile solids content of 87% and produces a digested sludge with a volatile solids content of 59% 

 

Known: Volatile solids in = 87% = 0.87, Volatile solids out = 59% = 0.59 

 

Step 1 – Insert known values and solve: 

%VS reduction =
(VSin − VSout) × 100

VSin − (VSin × VSout)
 

 

VS reduction =
(0.87 − 0.59) × 100

0.87 − (0.87 × 0.59)
=

28

. 87 − .51
=

28

. 36
= 77.8% 

Flow and Velocity Calculations 
Operators need to know how to calculate flow and velocity in order to enhance settling in grit chambers 

or prevent settling in gravity sewers and force mains and to calculate appropriate chemical dosage.  

Excessive velocities in pipe lines can accelerate wear. 

Flow is measured as a volume (e.g. litre, cubic metre, megalitre) per unit of time (e.g. second, minute, 

hour, day). 

A number of formulas are used: 

Flow (Q) in an open channel = Area, (width × depth) × Velocity 

Flow (Q) in a pipe = Area, (πr2) × Velocity 

Both formulas can be rearranged to solve for velocity 

Velocity =
Flow (Q)

Area
 

Note: this formula applies only to incompressible fluids like water and wastewater. A different formula 

would be used to calculate the velocity of say, an air stream. 

 

What is the velocity in metres per second of water flowing through a channel that is 2.5 metres wide 

by 1 metre deep if the rate of flow is 0.9 cubic metres per second? 

Known: Channel width = 2.5 m, Channel depth = 1m, Flow = 0.9 m3/s 

The equation for flow in a channel (or pipe) is Flow = Area / Velocity 

Insert known values and solve: 



Metric Mathematics for Operators  

 

34  

 

Velocity =
Flow (Q)

Area
=

0.9 m3/s

2.5 m × 1 m
= 0.36 m/s 

 

What is the flow in liters per second in a pipe with a diameter of 20 centimetres if the water is 

flowing at a velocity of 0.5 metres per second? (assume that the pipe is flowing full) 

Known: Velocity = 0.5 m/s, pipe diameter = 20 cm = 0.2 m, radius =1/2 diameter = 0.1 m 

Step 1 – Calculate the area of the pipe in square metres. 

Area = π × (radius)2 = 3.14 × 0.1 m × 0.1 m = 0.0314 m2 

Step 2 – Insert known values and solve 

Flow = Area × Velocity = 0.0314 m2 × 0.5 m s = 0.016 m3 s⁄⁄  

Step 3 – Convert flow to L/s 

0.016 m3

s
×

1,000 L

m3
= 16 L s⁄  

 

Determine the required length of a manually cleaned grit channel if the depth of the channel is 0.4 

m and the flow velocity is 0.29 m/s. Jar tests for this plant determined that grit settles at the rate of 

23 millimetres per second. 

There are two ways to solve this question. 

Method 1 

The equation is:   

Required length, m =
depth, m × velocity, m/s

setting rate, m/s
 

Step 1 – Convert all units to the same unit of measure 

Settling rate =
23 mm

s
×

1 m

1,000 mm
= 0.023 m/s 

 

Insert known values and solve 

Channel length =
0.4 m × 0.29 m/s

0.023 m/s
= 5 m 

Method 2 

Step 1 – Calculate the time required for a particle to sink 0.4 metres 

Time =
Distance, m

Velocity, m/s
=

0.4 m

0.023 m/s
= 17.4 seconds 

Step 2 – Calculate the distance travelled in the required time 



Metric Mathematics for Operators  

 

35  

 

Distance (channel length) = Velocity × Time 

Channel length =
0.29 m

s
× 17.4 s = 5 m 

Detention Time (or Hydraulic Retention Time) Calculations 
Detention time measures the length of time a particle of water remains in a tank, basin, pond or pipe.  i.e. 

the time elapsed from the moment a particle enters the tank to the moment when it leaves the tank. It is 

often measured for lagoons, aeration basins, clarifiers, wet wells, UV or chlorine contact chambers, force 

mains and outfalls.  

The equation for detention time is: 

Detention time =
Volume

Flow
 

What is the detention time in days for an aerated lagoon that is 120 metres long, 50 metres wide 

and 1.45 metres deep if it receives a flow of 223 cubic metres per day? 

Known: Length = 120 m, width = 50 m, depth = 1.45 m, Flow = 223 m3/day 

Step 1 – Calculate the volume of the lagoon 

Volume = L × W × D = 120 m × 50 m × 1.45 m = 8,700 m3 

Insert known values and solve 

Detention time =
Volume

Flow
=

8,700 m3

223 m3 day⁄
= 39 days 

 

A treatment plant has a clarifier 30 metres in diameter by 3.65 metres deep. What is the detention 

time in the clarifier in hours if the flow is 180 liters per second? 

This problem requires that the volume of the clarifier and the flow in cubic metres per hour be calculated 

before the detention time can be calculated. 

Known: Clarifier diameter = 30 m, radius =30÷2 =15 m, depth = 3.65 m, Flow=180 L/s 

Step 1 – Calculate the volume of the clarifier and the flow in cubic metres per hour 

Insert known values and solve 

Volume = πr2h = 3.14 × 15 m × 15 m × 3.65 m = 2,579 m3 

Flow =
180 L

s
×

3,600 s

hr
×

1m3

1,000 L
= 648 m3 hour⁄  

 

Step 2 – Insert known values and calculate the detention time 

Detention time =
Volume

Rate of Flow
=

2,579 m3

648 m3 hr⁄
= 4 hours 



Metric Mathematics for Operators  

 

36  

 

A 200 mm diameter sludge line needs to be flushed. If the line is 75 m long how many minutes will it 

take to flush the line at a flow of 3.5 L/second? 

Known: Diameter = 200 mm, radius =200 mm÷2 = 100 mm = 0.1 m, Length = 75 m, Flow = 3.5 L/s 

Step 1 – Calculate the volume of the pipeline  

Volume = πr2l = 3.14 × 0.1 m × 0.1 m × 75 m = 2.355 m3 = 2,355 L 

Step 2 – Insert known values and solve 

Flushing time =
Volume

Rate of Flow
=

2,355 L

3.5 L s⁄
= 673 s = 11.2 minutes 

Alternate equation 

Flushing time = 2.355 m3 ×
1,000 L

m3
×

1 s

3.5 L
×

1  minute

60 s
= 11.2 minutes 

Hydraulic Loading Rate Calculations 
Hydraulic loading rates are important control parameters for clarifiers, rotating biological contactors, 

trickling filters and activated sludge processes. They can be used to determine sludge withdrawal rates 

and contact times between food and microorganisms. 

Two different equations are used depending on the process being monitored. They are: 

Hydraulic loading rate =  
Flow

Volume
  or  Hydraulic loading rate =

Flow

Surface area
 

Values obtained from these equations are often expressed as: 

m3 m2 day⁄⁄   or  
m3

m2 day⁄
 

Aeration basins, Rotating biological contactors, Filter flow and filter backwash 

 

Calculate the hydraulic loading rate on a circular clarifier 27.5 metres in diameter if it receives a 

flow of 10,900 m3/day at a MLSS concentration of 2,825 mg/L. 

Known: Diameter = 27.5m, radius = 27.5÷2 = 13.75m, Flow = 10,900 m3/day, MLSS = 2,825 mg/L 

Clarifier hydraulic loading rates are expressed as cubic metres per day per square metre. 

Step 1 – Calculate the surface area of the clarifier 

Area = πr2 = 3.14 × 13.75m × 13.75m = 593.7m2 

Insert known values and solve 

Hydraulic loading rate =
Flow

Surface area
=

10,900 m3 day⁄

593.7 m2
= 18.4 m3 m2 day⁄⁄  

 

  



Metric Mathematics for Operators  

 

37  

 

What is the hydraulic loading rate in m3/m2/day on a trickling filter 25 metres in diameter if the 

influent flow is 15,000 m3/day and the recirculation rate is 1,500 m3/day? 

Known: Diameter = 25 m, radius = 25÷2 = 12.5 m, Flow = 15,000 m3/day + 1,500 m3/day = 16,500 

m3/day 

Step 1 – Calculate surface area of trickling filter 

Surface area =  πr2 = 3.14 × 12.5 m × 12.5 m = 490.6 m2 

Insert known values and solve 

Hydraulic loading rate =
Flow

Surface area
=

16,500 m3 day⁄

490.6 m2
= 33.6 m3/ m2 day⁄   

 

What is the hydraulic loading rate in m3/m3/day on an aeration basin 50 m long, 10 m wide and 3.5 

m deep if primary effluent is flowing into the basin at a rate of 416 m3/hour? 

Step 1 – Calculate the volume of the basin 

Volume = L × W × D = 50 m × 10 m × 3.5 m = 1,750 m3 

Step 2 – Calculate the daily flow 

Flow =
416 m3

hr
×

24 hr

day
= 9,984 m3/day  

Insert calculated values and solve: 

Hydraulic loading rate =  
Flow

Volume
=

9,984 m3/day

1,750 m3
= 5.7 m3/ m3 day⁄  

 

Calculate the hydraulic loading rate on a rotating biological contactor. The influent flow is 1000 

m3/day with a BOD of 185 mg/L. The RBC has 400 disks each 3.5 metres in diameter mounted on 

its shaft. 

The equation is: 

Hydraulic loading rate =
Flow

Surface area
 

Step 1 – Calculate surface area of disks 

Area = πr2 × 2 × number of disks = 3.14 × 2 × (1.75 m)2 × 400 = 7,693 m2 

Step 2 – Insert calculated values and solve 

Hydraulic loading rate =
Flow

Surface area
=

1,000 m3/day

7,693 m2
= 0.13 m3/ m2 day⁄  



Metric Mathematics for Operators  

 

38  

 

Litres per Capita per day 

Designers of wastewater treatment plants will select a litres per capita per day flow as a data point in the 

design of a plant. Operators can compare the population served to the flow to determine whether 

infiltration and inflow is increasing or decreasing over time. 

The formula is: 

Litres per capita per day , Lcd =
Volume of wastewater treated, L day⁄

Population served.
 

A small package treatment plant receives a flow of 1,200 m3/day from a population of 3,750. What is the 

per capita per day flow? 

Litres per capita per day , Lcd =
1,200 m3 × 1,000 L m3⁄

3,750
= 320 

Hydraulic Overflow Rate 

Surface Overflow Rate (SOR) Calculations 

The surface overflow rate (sometimes called the rise rate) is another measure used to determine the 

loading on a clarifier. As the SOR increases the velocity with which the water moves up and out of the 

clarifier increases and particles which may settle slowly can be carried over the weir leading to a decrease 

in effluent quality and percent removal rates. Surface overflow rates are typically expressed in units of 

volume/time/area (e.g. litres/second/square metre or cubic metres/day/square metre). 

The equation is: 

Surface overflow rate (SOR) =
Flow

Surface area
 

It is written: 

SOR =
Q

A
 

 

What is the surface overflow rate in cubic metres/day/square metre in a basin that is 37 metres long 

and 11 metres wide if the flow is 4,985 cubic metres per day? 

Known: Length = 37 m, width = 11 m, Flow = 4,985 m3/day 

Step 1 – Calculate area of basin: 

Area = L × W = 37 m × 11 m = 407 m2 

Insert known values and solve 

Surface overflow rate (SOR) =
Flow

Surface area
=

4,985 m3 day⁄

407 m2
= 12.2 m3/ m2 day⁄  

 

  



Metric Mathematics for Operators  

 

39  

 

Calculate the surface overflow rate in cubic metres/day/square metre for a clarifier 22.5 metres in 

diameter if the flow is 5,910 cubic metres per day. 

Known: Diameter = 22.5 m, radius = 22.55 m÷2=11.25, Flow = 5910 m3/day 

Step 1 – Calculate the surface area of the clarifier 

Area = πr2 = 3.14 × 11.25 m × 11.25 m = 397.4 m2 

Step 2 - Insert known values and solve 

Surface overflow rate (SOR) =
Flow

Surface area
=

5,910 m3 day⁄

397.4 m2
= 14.9 m3/ m2 day⁄  

Weir Overflow Rate (WOR) Calculations 

The weir overflow rate is one of the measures used to determine the loading on a clarifier. As overflow 

rates increase the velocity with which the water moves over the weir increases and particles which may 

settle slowly can be carried over the weir leading to a decrease in effluent quality and percent removal 

rates. Weir overflow rates are typically expressed in units of volume/time/length (e.g. 

litres/second/metre). 

The formula for the weir overflow rate (WOR) is: 

Weir overflow rate =  
Flow

Weir length
 

Values obtained from these equations are often expressed as: 

L m second⁄⁄   or  
L

m second⁄
 

 

A rectangular clarifier has a total weir length of 60 metres. What is the WOR in liters/second/metre 

if the daily flow is 4,200 m3/day? 

Known: Weir length = 60 m, Flow = 4,200 m3/day 

Step 1 – convert flow from cubic metres per day to liters per second 

Flow =
4,200 m3

day
×

1,000 L

m3
×

1 day

86,400 s
= 48.6 L/s 

Insert known values and solve 

Weir overflow rate =  
Flow

Weir length
=

48.6 L/s

60 m
= 0.8 L m s⁄⁄  

 

  



Metric Mathematics for Operators  

 

40  

 

A circular clarifier has a diameter at the weir of 32 metres.  If the daily flow is 7,600 cubic metres 

per day what is the WOR in cubic metres/day/metre of weir length? 

Known: Diameter = 32 m, Flow = 7,600 m3/day 

Step 1 – Calculate the weir length 

Circumference =  πd = 3.14 × 32 m = 100.5 m 

Insert known values and solve 

Weir overflow rate =  
Flow

Weir length
=

7,600 m3 day⁄

100.5 m
= 75.6 m3 m day⁄⁄  

Chemical Feed Rate / Chlorine Feed Rate 

Chlorine Dosage 

Service water is being disinfected with a 5.0% sodium hypochlorite solution (NaOCl). The 

hypochlorinator is pumping at a rate of 145 litres per day. What is the sodium hypochlorite dosage 

if the service water feed pump is delivering at a rate of 22 litres per second? 

Known: NaOCl feed: 145 L/s at 5% strength (50,000 mg/L, 0.05 decimal), Feed water: 22 L/s 

The formula is: 

Chlorine dosage =
decimal concentration of chlorine solution × volume, L/day × 1000

volume of water, m3/day
 

Step 1 – Calculate the amount of service water produced in a day in cubic metres 

Volume =
22 L

s
×

86,400 s

d
×

1 m3

1,000 L
= 1,900.8 m3 day⁄  

Step 2 – Insert known values and solve 

Chlorine dosage =
0.05 × 145 L/day × 1000

1,900.8 m3/day
= 3.8 mg L⁄  

Alternate method: 

Step 1 – Calculate the amount of sodium hypochlorite fed in a day 

NaOCl fed =
145 L

day
×

5%

100%
×

1 kg

L
×

106mg

kg
= 7,250,000 mg day⁄  

or 

NaOCl fed =
145 L

day
×

50,000 mg

L
= 7,250,000 mg day⁄  

Step 2 – Calculate the daily flow 

Daily flow =
22 L

s
×

86,400 s

day
= 1,900,800 L day⁄  

  



Metric Mathematics for Operators  

 

41  

 

Step 3 – Calculate dose 

Dose =
Chemical fed

flow
=

7,250,000 mg day⁄

1,900,800 L day⁄
= 3.8 mg L⁄  

 

What is the chlorine concentration if 68 kilograms of chlorine is added to a flow of 6,000 cubic 

metres? 

The formula is: 

Chlorine concentration =
weight, kg × 1000

volume of water, m3
 

Insert known values and solve: 

Chlorine concentration =
68 kg × 1000

6,000 m3
= 11.33 mg L⁄  

Chlorine dose, chlorine demand, chlorine residual calculations 

Calculation of chlorine dose, demand or residual can be accomplished using the following basic set of 

equations: 

Chlorine dose = chlorine demand + chlorine residual 

Chlorine demand = chlorine dose − chlorine residual 

Chlorine residual = chlorine dose − chlorine demand 

 

If the chlorine dose is 12.2 mg/L and the chlorine residual is 0.5 mg/L, what is the chlorine demand? 

Chlorine demand = chlorine dose − chlorine residual = 12.2 mg L − 0.5 mg L = 11.7 mg L⁄⁄⁄  

 

If the chlorine dose is 8.05 mg/L and the chlorine demand is 7.43 mg/L, what is the chlorine 

residual? 

Chlorine residual = chlorine dose − chlorine demand = 8.05 mg L − 7.43 mg L = 0.62 mg L⁄⁄⁄  

 

A treatment plant is using 200 kg/d of chlorine gas. If the chlorine demand is 2.5 mg/L and the 

chlorine residual is 0.2 mg/L what is the daily flow in cubic metres? 

Known: Chlorine demand = 2.5 mg/L, chlorine residual = 0.2 mg/L, chlorine consumed = 200 kg/day 

Step 1 – find the chlorine dosage: 

Chlorine dose = chlorine demand + chlorine residual = 2.5 mg L + 0.2 mg L = 2.7 mg L⁄⁄⁄  

  



Metric Mathematics for Operators  

 

42  

 

Step 2 – calculate the flow by rearranging the weight formula 

If weight used = concentration × flow  then  flow =
weight used

concentration
 

Insert known values and solve 

flow =
weight used

concentration
=

200 kg

day
×

1 L

2.7 mg
×

1 m3

1,000 L
×

106mg

kg
= 74,074 m3 day⁄  

Chemical Feed Rate Calculations 

Accurate knowledge of the amounts of a chemical required for process control will prevent process upsets 

and ensure that the desired effect is obtained. Records of dosage and usage can be used for budgeting and 

cost control as well 

Two different formulas are provided in the handouts for the calculation of chemical feed rates. They are: 

Chemical feed rate, L day =
dosing concentration, mg L × Flow⁄

chemical concentration as a decimal × density × 1,000
⁄  

 

Chemical feed rate, mL minute =
flow, m3 day × dose, mg L⁄⁄

chemical density, g cm3 × chemical concentration as a decimal × 1,440⁄
⁄  

 

How many liters per day of a 12.0% sodium hypochlorite (NaOCl) solution are needed to disinfect a 

flow of 2,500 cubic metres if the dosage required is 8.5 mg/L?  A 12% solution of NaOCl weighs 

1.19 kg/L 

Chemical feed rate, L day =
dosing concentration, mg L × Flow⁄

chemical concentration as a decimal × density × 1,000
⁄  

Chemical feed rate, L day =
8.5 mg L × 2,500 m3 day⁄⁄

0.12 × 1.19 × 1,000
= 148.8 L day⁄⁄  

Alternate method: 

Step 1 – Calculate the kilograms of sodium hypochlorite required per day 

NaOCL required =
8.5 mg

L
×

2,500 m3

day
×

1 kg

106mg
×

103L

m3
= 21.25 kg/day 

But the solution only contains 12% NaOCl 

Step 2 – Calculate how many litres of solution are required 

NaOCL required =  
21.25 kg

day
×

100 kg solution

12 kg NaOCL
×

1 L

1.19 kg
= 148.8 L day⁄  

 

  



Metric Mathematics for Operators  

 

43  

 

If a chemical feed pump is delivering 46.56 liters per day what is the feed rate in milliliters per 

minute? 

Known: Chemical used = 46.56 L/day, 1 day = 1,440 minutes, 1 litre = 1,000 mL 

The equation is: 

Feed rate =
Volume

Time
 

The equation is:  feed rate = volume / time 

Known:  1 day = 1,440 minutes   1 Liter = 1,000 mL   1 kilogram = 1,000 grams 

Insert known values and solve 

Feed rate =
Volume

Time
=

46.56 L × 1,000 mL L⁄

1,440 minutes day⁄
= 32.3 mL minute⁄  

 

A BNR facility uses an alum solution that contains 655 grams of alum per liter.  If the target dose is 

11.0 mg/L of alum, what should the feed pump be set at in liters per day if the flow is 4,500 cubic 

metres per day? 

Known: Flow = 4,500 m3/day = 4.5 ML, Dose = 11 mg/L, Alum concentration = 655 g/L 

Step1 – Calculate how many kilograms of alum are required each day 

The equation is: 

kg Alum required = Flow × Concentration 

Insert known values and solve: 

kg Alum required =
11.0 mg

L
×

4,500 m3

day
×

1 kg

106mg
×

103L

m3
= 49.5 kg/day 

 

Step 2 – Calculate the amount of alum solution required 

If   kg Alum required = Flow × Concentration   then   Flow =
kg Alum required

Concentration
 

Alum solution required =
49.5 kg

day
×

1 L

0.655 kg Alum
= 75.6 L day⁄  

 

  



Metric Mathematics for Operators  

 

44  

 

How much sulfur dioxide (SO2) in kg/day needs to be applied to dechlorinate an effluent if the flow 

is 6,700 cubic metres per day, the chlorine residual is 0.2 mg/L and the sulfur dioxide dose must be 

2.0 mg/L higher than the chlorine residual? 

Step 1 – Calculate the required SO2 dose 

SO2 dose = safety factor + chlorine residual = 2.0 mg/L + 0.2 mg/L = 2.2 mg/L SO2 

Step 2 – Calculate the kilograms per day of SO2 required 

SO2 dose = flow × concentration = 6.7ML × 2.2 mg L = 14.7 kg day⁄⁄  

Note: Stoichiometrically only 1 mg/L of SO2 is required to neutralize 1 mg/L of chlorine residual, use of 

excess SO2 wastes money and can depress the pH of the effluent 

Ratio Calculations 

A metering pump discharges 30 mL of a chemical at a speed setting of 22% and a stroke setting of 

10%. If the amount of chemical needed increases from 30 mL to 45 mL what should the speed 

setting be changed to? 

This problem can be solved using a ratio, as follows: 

Known:  Initial speed setting = 22%, Initial dosage = 30 mL,  Required dosage = 45 mL 

Unknown: New speed setting  

Set up the problem using the names of the variables. 

Initial speed setting , Percent

Initial Chemical dosage, mL
=

New speed setting, Percent

Required dosage, mL
 

Rearrange equation, insert known values and solve 

22%

30 mL
=

New speed setting,   Percent

45 mL
 

 

New speed setting =
(22%)(45 mL)

30 mL
= 33% 

 

A chemical dosage of 5.5 mg/L is required to treat a flow of 2.9 ML/day. If the flow increases to 4.2 

ML/day what should the dosage be increased to assuming all other parameters remain the same? 

Known: Initial flow = 2.9 ML/day, New flow = 4.2 ML/day, Initial chemical dosage 5.5 mg/L 

Unknown = new dosage required 

Set up the ratio 

If 
Initial flow

Initial dosage
=

New flow

New dosage
  then New dosage =

new flow × initial dosage

initial flow
 

Insert known values and solve 



Metric Mathematics for Operators  

 

45  

 

𝑁𝑒𝑤 𝑑𝑜𝑠𝑎𝑔𝑒 =
𝑛𝑒𝑤 𝑓𝑙𝑜𝑤 × 𝑖𝑛𝑖𝑡𝑖𝑎𝑙 𝑑𝑜𝑠𝑎𝑔𝑒

𝑖𝑛𝑖𝑡𝑖𝑎𝑙 𝑓𝑙𝑜𝑤
=

4.2 𝑀𝐿 𝑑 × 5.5 𝑚𝑔 𝐿⁄⁄

2.9 𝑀𝐿 𝑑⁄
= 7.9 𝑚𝑔 𝐿⁄  

Organic Loading Rate  
Organic loading rates provide the operator with an indication of the amount of food entering a biological 

process. The concept is more generally applied to wastewater lagoons (kg/ha/day), trickling filters 

(kg/m3/day) and rotating biological contactors (g/m2/day) than it is to the activated sludge process which 

uses the concept of food to microorganism ratio. 

The general equation for organic loading is: 

Organic loading rate =
Flow × concentration

area
 or 

Flow × concentration

volume
 

For most applications the mass being added is either total suspended solids (TSS) or biochemical oxygen 

demand (BOD) 

Mass loadings for clarifiers, lagoons, and rotating biological contactors are area based while mass 

loadings for aeration basins, trickling filters and digestors are volume based. 

Aeration Basins, Rotating Biological Contactors, Trickling Filters, Clarifiers 

 

Calculate the number of kilograms of TSS per square metre added per day to a primary clarifier. 

The clarifier is 50 m long, 5 m wide and 3.5 m deep. The flow is 14,500 m3/day and the influent TSS 

is 225 mg/L. 

Step 1 – Calculate the mass of TSS added per day 

Mass of TSS = Flow × concentration = 225 mg L × 14.5 ML/day = 3,262.5 kg day⁄⁄  

Step 2 – Insert known values and solve 

Organic loading rate =
3,262.5 kg day⁄

50 m × 5m
=

3,262.5 kg day⁄

250 m2
= 13.05 kg m2 day⁄⁄  

 

Calculate the BOD loading rate on an aeration basin that is 30 m long, 6 m wide and 4 m deep if 

4,000 cubic metres of primary effluent having a BOD of 80 mg/L is added each day. 

Step 1 – Calculate the mass of BOD added per day 

Mass of BOD = Flow × concentration = 80 mg L × 4 ML/day = 320 kg day⁄⁄  

Step 2 – Calculate the volume of the aeration basin 

Volume = L × W × D = 80 m × 6 m × 4 m = 1,920 m3 

Step 3 – Insert known values and solve 

Organic loading rate =
Mass of BOD added

Volume
=

320 kg day⁄

1,920 m3
= 0.17 kg BOD m3 day⁄⁄  



Metric Mathematics for Operators  

 

46  

 

Calculate the BOD loading rate on a rotating biological contactor. The influent flow is 1000 m3/day 

with a BOD of 185 mg/L. The RBC has 400 disks each 3.5 metres in diameter mounted on its shaft. 

The equation is: 

Organic loading rate =
Flow × concentration

surface area × number of disks × 2
 

Step 1 – Calculate the mass of BOD applied 

Mass of BOD = Flow × concentration = 185 mg L × 1.0 ML/day = 185 kg day⁄⁄  

Step 2 – Calculate surface area of disks 

Area = πr2 × 2 × number of disks = 3.14 × 2 × (1.75 m)2 × 400 = 7,693 m2 

Step 3 – Insert known values and solve 

Organic loading rate =  
Mass of BOD applied

Surface area
=

185 kg day⁄

7,693 m2
= 0.02  kg BOD m2 day⁄⁄  

Note: organic loading to a RBC is usually reported as g BOD/m2/day.  

Wastewater Sludge Calculations (Activated Sludge) 

Sludge Volume Index and Sludge Density Index Calculations 
The sludge volume index (SVI) and sludge density index (SDI) inform the operator about the way in 

which activated sludge flocculates and settles in the secondary clarifier. They play a role in determining 

return sludge rates and mixed liquor suspended solids.  

• An SVI less than 80 indicates excellent settling and compacting characteristics 

• An SVI between 80 and 150 indicates moderate settling and compacting characteristics 

• An SVI greater than 150 indicates poor settling and compacting characteristics 

Samples for the settleability and SVI tests should be taken from the end of an actively aerated basin before 

clarification. 

Three equations are commonly used. They are: 

SVI =
Settled sludge volume, mL L⁄ × 1,000 mg g⁄

Mixed liquor suspended solids, mg/L
  

𝑆𝑉𝐼 =
Settled sludge volume, mL 𝐿⁄

Mixed liquor suspended solids, g/L
 

SVI =
settled sludge volume, %

mixed liquor suspended solids, %
 

  

 



Metric Mathematics for Operators  

 

47  

 

Sludge Volume Index (SVI) 

A settleability test on an MLSS sample in a 1 litre graduated cylinder had a settled sludge volume 

(SSV) of 245 mL. If the MLSS concentration was 2,810 mg/L what was the sludge volume index? 

Known: SSV = 245 mL, MLSS = 2,810 mg/L = 2.81 g/L 

Insert known values and solve 

SVI =
Settled sludge volume, mL × 1,000

Mixed liquor suspended solids, mg/L
=

245 mL × 1,000

2,810 mg/L
= 87 mL g⁄  

SVI =
Settled sludge volume, mL L⁄

Mixed liquor suspended solids, g/L
=

245 mL L⁄

2.81 g
= 87 mL g⁄  

The third variation of the SVI equation requires us to convert the settled sludge volume and the MLSS 

concentration to a per cent value. 

SSV =
245 mL

1,000 mL
× 100% = 24.5% 

MLSS = 2,810
mg

L
×

1%

10,000 mg L⁄
= 0.281% 

Insert calculated values and solve 

SVI =
settled sludge volume, %

mixed liquor suspended solids, %
=

24.5%

0.281%
= 87 mL/g 

Although the units for SVI are in mL/g the results of the calculation are usually reported as a 

dimensionless number. 

As the examples show, all three formulas give the same answer. Operators can choose any formula but 

once a formula is chosen it is recommended that the operator stick with that formula to avoid confusion. 

Sludge Density Index (SDI) 

The sludge density index is less commonly used. It reports a value in units of g/mL versus mL/g. 

(remember, density is measured as weight per unit volume) 

Two formulas are available to calculate the sludge density index (SDI) 

SDI =
MLSS, g × 100%

Settled sludge volume, mL/L
  or  SDI =

100

Sludge volume index
 

  



Metric Mathematics for Operators  

 

48  

 

A settleability test on an MLSS sample with a concentration of 2,810 mg/L carried out in a 1 litre 

graduated cylinder had a settled sludge volume (SSV) of 245 mL. The operator calculated that the 
[...]
The hardness of a water is normally of more interest to water treatment operators than to wastewater 

operators. However, hard water can lead to scaling in boilers and heat exchanger piping. 

When the titration factor is 1.00 of EDTA, the formula is: 

Hardness, as mg L CaCO3 =
Titrant volume, mL × 1,000

Sample volume, mL
⁄  

When the titration factor is some number other than 1.00 of EDTA the formula is: 

Hardness (EDTA), as mg L CaCO3 =
Titrant volume, mL × mg CaCO3 equivalent to 1 mL EDTA titrant × 1,000

Sample volume, mL
⁄  

 

What is the CaCO3 hardness of a water sample if 42 mL of titrant is required to reach the endpoint 

(where the colour changes from wine red to blue) on a 100 mL sample? 

Known: titrant volume = 42 mL, sample volume = 100 mL 

Insert known values and solve 

Hardness, as mg L CaCO3 =
Titrant volume, mL × 1,000

Sample volume, mL
⁄  

Hardness =  
42 mL × 1,000

100 mL
= 420 mg L⁄  as CACO3 

Oxygen Uptake Rate (OUR)  



Metric Mathematics for Operators  

 

69  

 

The Oxygen Uptake Rate (OUR) test measures the amount of oxygen consumed by a sample over a 

period of time. It is measured in mg/L O2/minute or mg/L O2/hour. 

The equation is: 

Oxygen uptake rate =
initial DO, mg L − final DO, mg L⁄⁄

elapsed time, minutes
 

These quick tests have many advantages; rapid measure of influent organic load and biodegradability, 

indication of the presence of toxic or inhibitory wastes, degree of stability and condition of a sample, and 

calculation of oxygen demand rates at various points in the aeration basin. As always, trends are more 

useful than instantaneous values. 

Calculate the OUR of a sample if the initial dissolved oxygen concentration is 5.9 mg/L and after 10 

minutes the final dissolved oxygen concentration is 1.4 mg/L. 

Insert known values and solve 

OUR =
5.9 mg L − 1.4 mg L⁄⁄

10 minutes
×

60 minutes

hour
= 27 mg L⁄  O2 hour⁄  

Specific Oxygen Uptake Rate (SOUR) 

The Specific Oxygen Uptake Rate (SOUR), also known as the oxygen consumption or respiration rate, is 

defined as the milligrams of oxygen consumed per gram of volatile suspended solids (VSS) per hour.  

The equation is: 

SOUR =
Initial DO, mg L⁄ − Final DO, mg L⁄

elapsed time, minutes
×

60 minutes

hour
×

1,000 mg g⁄

MLVSS, mg L⁄
 

 

Calculate the specific oxygen uptake rate (SOUR) of a sample with a volatile solids concentration of 

2,400 mg/L if the initial dissolved oxygen concentration was 4.4 mg/L and the final dissolved oxygen 

concentration was 2.1 mg/L after 10 minutes 

Insert known values and solve: 

SOUR =
Initial DO, mg L⁄ − Final DO, mg L⁄

elapsed time, minutes
×

60 minutes

hour
×

1,000 mg g⁄

MLVSS, mg L⁄
 

𝑆𝑂𝑈𝑅 =
4.4 𝑚𝑔 𝐿⁄ − 2.1 𝑚𝑔 𝐿⁄

10 𝑚𝑖𝑛𝑢𝑡𝑒𝑠
×

60 𝑚𝑖𝑛𝑢𝑡𝑒𝑠

ℎ𝑜𝑢𝑟
×

1,000 𝑚𝑔 𝑔⁄

2,400 𝑚𝑔 𝐿⁄
= 5.75 𝑚𝑔 𝑂2 𝑔⁄ 𝑀𝐿𝑉𝑆𝑆 ℎ𝑜𝑢𝑟⁄⁄  

  



Metric Mathematics for Operators  

 

70  

 

Solids Concentration 
The ability to calculate the solids concentration of a sample is a skill which every treatment plant operator 

who works in the laboratory must develop. Knowledge of the amount of solids entering, leaving and 

within a plant is essential for process control and permit compliance. 

The formula is: 

Solids, mg L =
Weight of dry solids, g × 1,000,000

Sample volume, mL
   ⁄  

A 25 mL sample was filtered on a Whatman GF/C 5.5 cm diameter filter. The weight of the filter paper 

was 0.1785 grams and the weight of the dried filter paper plus retained solids was 0.1833 grams.  What 

was the solids concentration for this sample? 

Step 1 – Calculate the weight of dry solids 

Dry solids = 0.1833 g − 0.1785g = 0.0048 g 

Step 2 – Insert calculate value and solve: 

Solids =
0.0048 g × 1,000,000

25 mL
= 192 mg/L 

Population Equivalent Calculations 
Knowledge of typical per capita water usage or BOD5 contributions can be used to calculate the 

population load on a wastewater treatment plant or conversely, if the population is known to determine 

whether excessive infiltration and inflow is present. 

The general equations are: 

Population equivalent =
Population served

Size of treatment process (e. g.  area or volume)
 

Population equivalent (organic loading) =
Flow, m3 day × BOD, mg L⁄⁄

1,000 × 0.077 kg BOD person day⁄⁄
 

 

Calculate the population loading on a lagoon if the population is 12,500 people and the lagoon 

system totals 8 hectares 

Population equivalent =
Population served

Area, ha
=

12,500

8 ha
= 1,562 people ha⁄  

 

A treatment plant receives a daily flow of 9,500 m3 with a BOD of 222 mg/L. Calculate the 

equivalent population served. 

The equation is: 

Population equivalent (organic loading) =
Flow, m3 day × BOD, mg L⁄⁄

1,000 × 0.077 kg BOD person day⁄⁄
 

  



Metric Mathematics for Operators  

 

71  

 

Step 1 – Insert known values and solve 

Population equivalent =
9,500 m3 day × 222 mg L⁄⁄

1,000 × 0.077 kg BOD person day⁄⁄
=

2,109,000

77
= 27,389 people 

Alternate method: 

Step 1 – Calculate the kg of BOD5 received at the plant each day 

kg BOD = flow × concentration = 9.5 ML × 222 mg L = 2,109 kg day⁄⁄  

Step 2 – Insert known values and solve 

Population =
kg BOD /day

0.077 kg BOD/ person day⁄
=

2,109 kg BOD

0.077kg BOD/ person day⁄
= 27,389 people 

Recirculation Ratio – Trickling Filter 
Recirculation of flow from the secondary clarifier to the trickling filter is a technique used to dilute the 

strength of the influent to the trickling filter, maintain a relatively uniform flow to the filter, reduce odor 

and filter flies and to ensure the filter does not dry out during periods of low flow. Recirculation ratios 

generally range from 1:1 to 2:1 

The equation is: 

Recirculation ratio =
recirculated flow

primary effluent flow
 

What is the recirculation ratio for a trickling filter if the influent to the plant is 12.5 ML/day and a 

flow of 21.8 ML/day is recirculated to the trickling filter? 

Known: Primary effluent flow = 12.5 ML/day, Recirculated flow = 21.8 ML/day 

Insert known values and solve: 

Recirculation ratio =
recirculated flow

primary effluent flow
=

21.8 

12.5
= 1.74: 1 

 

What is the trickling filter’s recirculated flow if the influent flow to the plant was 5.9 ML/day and 

the recirculation ratio was 1.65:1? 

Rearrange the equation to solve for recirculated flow then insert known values and solve 

If Recirculation ratio =
recirculated flow

primary effluent flow
   

Then Recirculated flow = Recirculation ratio × Primary effluent flow 

Recirculated flow = 1.65 × 5.9 ML day⁄ = 9.74 ML day⁄  

  



Metric Mathematics for Operators  

 

72  

 

Density and Specific Gravity 
The density of a substance is a measure of its mass for a given volume. It is usually expressed in units of 

grams per cubic centimetre (g/cm3) or kilograms per cubic metre (kg/m3).  

Specific gravity is a measure that compares the density of a substance to another. The basis for 

comparison for liquids and solids is water which has a density of 1 gram per cubic centimetre. 

The specific gravity of a substance will determine whether it will sink (sp gr >1) or float (sp gr <1) and 

can therefore be removed through sedimentation or floatation. 

The formulas are: 

Density =
Mass

Volume
 

Specific gravity =
Mass of the substance, kg L⁄

Mass of 1 litre of water
 

Density 

A substance weighs 321 grams and occupies a volume of 160 mL. What is its density in g/cm3? 

Insert known values and solve 

Density =
Mass

Volume
=

321 g

160 cm3
= 2.0 g cm3⁄  

 

The density of an unknown substance is 3.55 g/cm3. How much space will 1,445 grams of the 

substance occupy? 

Insert known values and solve: 

Volume =
Mass

Density
=

1,445 g

3.55 g cm3⁄
= 407 cm3 

Specific Gravity of Liquids 

How much will the contents of a 205 L drum full of sodium hypochlorite weigh if the specific 

gravity of solution is 1.19? 

Specific gravity =
Mass of the substance, kg L⁄

Mass of 1 litre of water
 

Step 1 – rearrange the formula to solve for mass. 

Mass = Specific gravity × 1 kg L × Volume = 1.19 ×
1 kg

L
× 205 L = 244 kg⁄  

The density of an unknown liquid is 1.32 kilograms per litre. What is the specific gravity of the 

liquid? 

Insert known values and solve 

Specific gravity =
Mass of the substance, kg L⁄

Mass of 1 litre of water
=

1.32 𝑘𝑔 𝐿⁄

1 𝑘𝑔 𝐿⁄
= 1.32 



Metric Mathematics for Operators  

 

73  

 

Specific Gravity of Solids 

A piece of metal that weighs 28.4 kilograms in air is weighed in water and found to weigh 19.2 

kilograms. What is the specific gravity of this metal? 

Step 1 – Subtract the weight in water from the weight in air to determine the loss of weight in water 

Weight loss = 28.4 kg – 19.2 kg = 9.2 kg of weight loss in water 

Step 2 – Find the specific gravity by dividing the weight of the metal in air by the weight loss in water 

Specific gravity =
Weight of the substance in air

Loss of weight in water
=

28.4 𝑘𝑔

9.2 𝑘𝑔
= 3.1 

  



Metric Mathematics for Operators  

 

74  

 

 

Typical Certification Questions for Level 1 
 

1. Determine the daily average total concentration of a chemical given the following data: 

Monday 0.0069 mg/L Tuesday 0.0085 mg/L Wednesday 0.0094 mg/L 

Thursday 0.0079 mg/L Friday  0.0052 mg/L 

 

2. Find the area of a tank that is 14 metres in diameter 

3. What is the pressure in kPa at the bottom of a tank if the water is 11.67 metres deep? 

4. If a trench is 50 metres long, 1.2 metres wide and 1.8 metres deep, how many cubic metres of soil 

were excavated? 

5. If exactly 375litres of polymer cost $22.50, what will 19,000 litres cost assuming no quantity 

discount? 

6. What is the velocity of flow in metres per second for a 250 mm diameter pipe if it delivers 35.5 litres 

per second? 

7. What should the setting be on a chlorinator in kilograms per day if the dosage desired is 3 mg/L and 

the volume of flow is 55 litres per second? 

8. A treatment plant uses 68 kilograms of chlorine gas per day. If the chlorine demand is 1.85 mg/L and 

the chlorine residual is 0,2 mg/L, what was the flow in Megalitres per day? 

9. If 45 kilograms of magnesium hydroxide [Mg(OH)2] is dissolved in 750 litres of water what is the 

percent strength of the Mg(OH)2 solution? 

10. Calculate the volume in cubic metres of a pipeline 760 mm in diameter and 4.5 kilometres long. 

11. Given the following data, calculate the solids loading rate on a secondary clarifier:   

Diameter = 30 metres  Flow = 9200 m3/day  MLSS = 2,560 mg/L 

12. Determine the waste activated sludge pumping rate in litres per second given the following data: 

Amount of WAS to be wasted = 1,800 kg/day WAS concentration = 4,610 mg/L 

13. A treatment plant with an influent flow of 14,000 m3/day has primary influent suspended solids of 

225 mg/L. If the primary effluent suspended solids are 98 mg/L how many kilograms of dry solids are 

produced per day? 

14. A lagoon receives a flow of 1,200 m3/day. What is the organic loading rate in kg of BOD per day per 

hectare if the pond has a surface area of 3.5 hectares and the influent BOD is 212 mg/L? 

15. Determine the amount of COD entering an aeration basin in mg/L if the flow is 6,965 m3/day and the 

COD loading is 1,200 kg/day. 

  



Metric Mathematics for Operators  

 

75  

 

16. Given the following data, calculate the Mean Cell Residence Time (MCRT) for this activated sludge 

system: 

Aeration tank volume = 2,900 m3 Secondary clarifier volume = 900 m3 MLSS = 2,475mg/L 

WAS = 1,100 kg/day Effluent suspended solids = 18 kg/day 

17. Given the following data, calculate the food to microorganism (F:M) ratio: 

Primary effluent flow = 10,939 m3/day Aeration tank volume = 1200 m3 

MLVSS = 2,270 mg/L BOD = 190 mg/L 

18. What is the solids loading for a dissolved air floatation thickener (DAF) in kg/hr/m2 if the DAF is 19 

metres long by 4 metres wide and it receives a WAS flow of 600 m3/day at a concentration of 4,200 

mg/L? 

19. A sludge drying bed is 90 metres long and 15 metres wide. If sludge were applied to the drying bed to 

a depth of 120 mm, how many litres of sludge were applied? 

20. A filter has a surface area of 90 square metres. What is the filtration rate in litres per minute per 

square metre if it receives a flow of 320 litres per second? 

Typical Certification Questions for Level 2 
 

1. What is the internal surface area of a cylindrical tank (top, bottom, and cylinder wall) if it is 6 metres 

high and 14 metres in diameter? 

2. A trench that averages 1.5 metres wide and 1.8 metres deep is dug for the purpose of installing a pipe 

that is 600 mm in diameter. If the trench is 355 metres long how many cubic metres of soil will be 

required for backfill after the pipe is put in place? 

3. A tank that is 5.5 metres in diameter and 4.25 metres tall is being filled at a rate of 63.8 L/minute. 

How many hours will it take to fill the tank? 

4. An unknown substance has a density of 2.86 g/cm3. How much space will it occupy if it weighs 10.34 

kilograms? 

5. How many litres of a sodium hypochlorite solution that contains 5% available chlorine are needed to 

disinfect a 360 mm diameter pipeline that is 282 metres long if the dosage required is 30.0 mg/L?   

6. A 600 mm diameter pipeline 500 metres long was disinfected with calcium hypochlorite tablets 

containing 60.5% available chlorine. What was the chlorine dosage in mg/L if 11 kilograms of 

calcium hypochlorite was used? 

7. A storage tank has a radius of 18 metres and averages 4.35 metres in depth. What is the average 

detention time for this storage tank if flow through the tank averages 12,000 cubic metres per day? 

8. What should the chlorinator setting be in kilograms per day if a flow of 28,200 cubic metres per day 

of water is dosed at a rate of 2.0 mg/L? 

9. A plant is treating 26.3 Megalitres per day. If lime is being added at a rate of 135.5 grams per minute 

what is the lime usage in kilograms per day? 



Metric Mathematics for Operators  

 

76  

 

10. Water is flowing through a grit channel that is 2.80 metres wide at a rate of 0.9 m3/s. If the velocity is 

0.3 metres per second, what is the depth of water in the channel? 

11. The level in equalization basin drops 158 cm in exactly 6 hours. If the basin has a diameter of 29 

metres and the plant is producing 27.25 Megalitres per day what is the average discharge rate of the 

discharge pumps in litres per second? 

12. A metering pump discharges 217 mL of alum at a speed setting of 52% and a stroke setting of 35%. If 

the pump speed is increased to 58% and the stroke remains the same, what will the new discharge rate 

be? 

13. What is the percent volatile solids reduction for a digester if the raw biosolids VSS are 64.3% and the 

VSS of the digested biosolids is 48.1%? 

14. Given the following data, how many kg/day of volatile solids are pumped to a digestor: 

Pumping rate = 0.4 L/s Solids content = 6%  

Volatile solids = 59.1% Specific gravity = 1.03 

15. What is the weir overflow rate (WOR) in litres per day per metre if the flow is 1,427 m3/day and the 

radius of the clarifier is 21 metres? 

16. Given the following data, calculate the amount of volatile solids removed in kg/day: 

Pumping rate = 12.11 L/s Pump frequency = 24 times/day  Pump duration = 8 minutes/cycle 

Solids = 3.24%   Volatile solids = 62.5% 

17. Find the motor power (mkW)for a pump with the following parameters: 

Motor Efficiency = 89.2%  Total head = 35 metres    

Pump efficiency = 77.9%  Flow = 7,500 m3/day 

18. What is the organic loading rate for a trickling filter that is 21 metres in diameter and 155 cm deep in 

kg BOD/day/m3 if the primary effluent flow is 12 Megalitres per day and the BOD is 112 mg/L? 

19. Given the following data, calculate the mean cell residence time (MCRT): 

Flow = 6,662 m3/day    Aeration tank volume = 2,070 m3      Clarifier Volume = 1,079 m3 

MLSS = 2,780 mg/L    WAS = 6,970 mg/L    WAS rate = 73 m3 /day  Effluent TSS = 16.5 mg/L 

20. What is the food to microorganism ratio for a circular aeration tank 15.66 metres in diameter and 4.81 

metres deep if the primary influent flow is 10.83 Megalitres per day, the MLVSS is 2,870 mg/L and 

the primary effluent has a BOD of 296 mg/L? 

 

  



Metric Mathematics for Operators  

 

77  

 

Answer key for practice questions 
 

Level 1 Questions Level 2 Questions 

1 0.0076 mg/L 1 571.5 m2 

2 153.9 m2 2 858.2 m3 

3 114.4 kPa 3 26.4 hours 

4 108 m3 4 3,615.4 cm3 

5 $1,140.00 5 17.2 L 

6 0.72 m/s 6 47 mg/L 

7 14.27 kg/day 7 2.2 hours 

8 36.4 ML/day 8 56.4 kg/day 

9 5.6% 9 195.1 kg/day 

10 2,040 m3 10 1.07 m 

11 33 kg/m2/day 11 48.3 L/s 

12 4.5 L/s 12 242 mL 

13 1,778 kg 13 48.5% 

14 72.7 kg BOD/ha/day 14 1262 kg 

15 8,358 kg/day 15 21,640 L/day/m 

16 8.4 days 16 2,825 kg/day 

17 0.76 17 42.9 kW 

18 1.4 kg/m2/hour 18 2.5 kg BOD/m3/day 

19 16,200 L 19 14 days 

20 213 L/minute/m2 20 1.2 

 

  



Metric Mathematics for Operators  

 

78  

 

Appendix 1 – EOCP Formula Sheets 
 

Conversion Factors and Common Abbreviations for Dimensions 

Pi (π) = 3.14 A = area 

1 BTU = 1,055 kiloJoule B = base 

1 ft-lb = 1.358 Joule C = circumference 

1 hectare (ha) = 10,000 m2 D = depth 

1 horsepower (electric) = 746 Watt = .746 kW H = height 

1 inch of water column = 0.249 kPa L = length 

1 psi = 6.895 kPa P = perimeter 

1 kPa = 0.102 m of water column W = width 

1 metre of water column = 9.805 kPa d = diameter 

1 kW = 1.34 horsepower (electric) r = radius 

Abbreviations used in Formulas 

BHP or bhp = brake horsepower BOD = biochemical oxygen demand 

BODE = BOD of effluent BODI = BOD of effluent 

Conc = concentration (as %, decimal or mg/L) Den = density (g/cm3) 

DR (dose) = dosing concentration as mg/L H = head (in feet or metres) 

MLSS = mixed liquor suspended solids MLSSF = final MLSS 

MLSSI = initial MLSS MLSS% = MLSS expressed as a % 

MLVSS = mixed liquor volatile suspended solids MHP or mhp = motor horsepower 

% Chem = percentage of active ingredient Q = Flow rate 

QB = filter backwash rate QINT = internal recycle flows in plant 

QW = sludge wastage flow RAS = return activated sludge 

SG = specific gravity SSV or SSV30 = settled sludge volume 

TSS = total suspended solids TSSE = total suspended solids in effluent 

Vel = velocity Vol = volume 

VAT = volume of aeration tank VC = volume of clarifier 

VOLW = volume of water WHP or whp = water horsepower 

WAS = waste activated sludge  

 

  



Metric Mathematics for Operators  

 

79  

 

Length 

Circumference of a circle π × diameter C = π×d or C = 2 × π × r 

Perimeter of a rectangle 2 × (length + width) P = 2 × (L+W) 

Area 

Area of a circle 
π × radius × radius Area =  πr2 or 

d2

4
 

Area of a rectangle Length × Width A = L × W 

Area of a triangle 
½ Base × Height Area =

Base × Height

2
 

Surface area of a sphere  Area = 4 × π × r2 or πd2 

Volume 

Rectangular tank Length × Width × Height L × W × H 

Cylindrical tank Area × Height π × r2 × H 

Pipe Area × Length π × r2 × L 

Cone 
1/3 × base area × height 

π × r2 × H

3
 

Lagoon Average of the top and bottom 

Areas × Depth 

LT + LB

2
×

WT + WB

2
× D 

Sphere (e.g. gas bubble) 
 

4πr3

3
  or  

πd3

6
 

Rate of Flow (Q) 

Flow in an open channel Width × depth × velocity Q = W × D × V 

Velocity in an open channel 
Width × depth ÷ flow V =

W × D

Q
 

Flow in a closed channel (pipe) Cross-sectional area × velocity Q =  π × r2 × V 

Velocity in a closed channel 
Cross-sectional area ÷ flow V =

π × r2

Q
 

Detention time (DT)   or   Hydraulic Retention Time (HRT) 

Detention time in a pipe 
Area × length ÷ flow DT =

π × r2 × 𝐿

Q
 

Detention time in a tank 
Area × depth ÷ flow DT =

L × W × D

Q
 

  



Metric Mathematics for Operators  

 

80  

 

Hydraulic Loading Rate 

Rotating biological contactor 
Flow ÷ surface area of disks 

Q

2 × π × r2 × disks
 

Aeration tank (bioreactor) 
Flow ÷ tank volume 

Q

L × W × D
 

Filter flow rate  
Forward flow ÷ surface area 